[image: image2.emf]
[image: image1]
Certificate No:





JUL-170403HESNZ





This is to certify that the nominated size and quality of the following TITAN product has been thoroughly inspected and tested, using the pre-determined load.








8T X 6MTR





8000KG





YELLOW WEBBING





  84.68kn                 





17/07/2017











Size / Length / Width





Color





Manufactured and tested for and on behalf of:

















Testing Date





      BATCH TEST RESULT	











MBL





�





42 Clements Avenue


Bundoora Victoria 3083 Australia


Phone + 61 3 9466 7840


Fax: + 61 3 9466 7743





Description








  Sling Material / Construction














TiTAN





LIFTING


TECHNOLOGIES





RECOVERY STRAP





TEST CERTIFICATE











NYLON








